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Table 1 Material properties

Bulk density Volume resistivity
(glem®) (Q - cm)
HDPE 0.35 1017
CB 0.13 10 2
CP 0.39 —
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Table 2 Tests specimens

Specimen number Main hopper Side hopper
Specimen No.1 HDPE CB+CP
HDPE CB
Specimen No.2
(HDPE+CB) pellets CP
HDPE CP
Specimen No.3
(HDPE+CP) pellets CB
Specimen No.4 HDPE+CP CB
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Table 3 Results of volume resistivity test

CB Volume resistivity
(wt%) Q- cm)
Specimen No.1 10 247.3
Specimen No.2 10 7.154
9 16.50
8 28.51
Specimen No.3 10 71.26
Specimen No.4 10 8.409
9 7.263
8 17.16
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Fig.1 Stress-Strain curve of PE/CP/CB composites
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Fig.3 Young’s modulus of PE/CP/CB composites
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Fig.4 Volume resistivity of PE/CP/CB pipe
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